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FFHA# U (Instruction for use of parts catalogue)
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This parts catalogue is compiled all service parts for modelsLC3500i0
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When modifications or additions to this parts catalogue are made, a revised edition will be issued at an appropriate time.
We recommend obtaining such revisions in order to keep your parts catalogue up-to-date at all times. To check whether a
parts catalo

2. 45 514
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Abbreviations
ASSY, «--eee Assenbly  COMP., =+---- Complete R. ceeeee Right L. ceeeee Left A.C. ceeeee Alternating current
D.C. :---- Direct current IN. =e-e-: Inlet EX. eeeeee Exhaust FR. «+«--- Front RR.:---- Rear HEX.
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Required quantity

The number given in the “Reqd. No.” column indicates the quantity of parts used in the section described in that block.
Quantities in () indicates the quantity of D model that is the generator with electric starter. The symbol - means zero.




A4k (CYLINDER HEAD)

i BEHAS B AT Description ME (Quantiy)
Ser.No Part No. LC3500i0
1 380140215-0003 E=EIEEM6*14 BOLT ,FLANGE M6X14 4
2 120230109-T058 SELE COVER , HEAD 1
3 380741155-TO7A BRE TUBE , BREATHER 1
4 150290027-T058 HL i 8 M FILTER, HEAD COVER 1
5 110850018-T058 IR ¥ 27 3 22 GASKET, CAP, BREATHER 1
6 110840024-T058 R O 4 Z5 R CAP, BREATHER CHAMBER 1
7 380140429-0001 NAE=EHER BOLT ,FLANGE M5X10 2
8 160190078-TO7A EESRE SHROUD COMP 1
9 380140011-0004 NAE=EHER BOLT , FLANGE , 6X10 2
10 120250043-T058 SESLEBHE PACKING , HEAD COVER 1
11 270960025-0001 NIEE PLUG , SPARK F7TC 1
12 380140336-T040 NAZE=EER BOLT , FLANGE ,M8X60 4
13 120080532-T058 SELSL HEAD COMP .,CYLINDER 1




S #k (CYLINDER HEAD)

= e = :
il = E RS BT Description HE (Quantity)
Ser.No Part No. LC3500i0

14 380180098-T040 R S B R BOLT, STUD, EX. M8X34 2

15 120150193-T072 AT Sk B it GASKET , CYLINDER 1

16 380600117-T040 R A PIN,DOWEL 2

17 380180095-T520 XSk iR AL BOLT,STUD,IN M6X96 2




H# 4544 (CRANKCASE)

i BEHAS B AT Description ME (Quantiy)
Ser.No Part No. LC3500i0
1 110810313-TO7A HEEERrN CRANK CASE 1
2 380630417-0001 %7K 6205 BEARING 6205 1
3 380650347-T320 s OIL SEAL 25x41.25x6 1
4 380450514-T040 S 4 WASHER,DRAIN PLUG 10x16x1.5 1
5 110260025-T040 55 I S BOLT ,DRAIN PLUG M10x1.25x15 1
6 110690073-TO7A LR H A CAP ASSY. 1
7 160200054-T54S R T E BOTTOM, GUARD SHIELD 1
8 380310117-0001 |- Sk TR AT SELT THREADING SCREW 2
9 380140215-0003 E=HIZEM6*14 BOLT , FLANGE M6X14 2




H#45% (CRANKCASE COVER)

i BEHAS B AT Description ME (Quantiy)
Ser.No Part No. LC3500i0
1 380140028-0004 75 A Sk 2 THNE AR M8 X 32 BOLT ,FLANGE M8x32 6
2 110820122-TO7A HEE COVER ,CRANKCASE 1
3 110480032-TO7A TE 28R PLATE 1
4 380140011-0004 AN AR 2L TH B BOLT , FLANGE M6x10 1
5 380630417-0001 7K 6205 BEARING 6205 1
6 110830031-T150 i AR 2 a4 PACKING ,CASE COVER 1
7 380600120-T040 Efr48x14 PIN ,DOWEL 8x14 2
8 281850237-T290 T A R e OIL LEVEL SWITCH 1
9 380140215-0003 VAYi PSPy BOLT , FLANGE M6x14 2




ph#h/iE2E (CRANKSHAFT/PISTON)

= == 5 ok e . )
r%_? Bl I:ll-‘{q:/ﬁ_'? __nﬁgl-”tr_% m Description ;&E (Quan“ty)
Ser.No Part No. LC3500i0
1 130070187-T072 IHERHE RING SET 1
2 380560056-T040 BN 22 14 [ CLIP, PISTON PIN 2
3 130030208-T072 EES PISTON 1
4 130060031-T040 VEFERY PIN , PISTON 1
5 130180001-T040 AT R AL BOLT,CONNECTING ROD 2
6 130150054-T150 EFT ROD ASSY ., CONNECTING 1
7 380620050-T040 2 [ gt KEY 1
8 130290447-TO7A HH A A4 CRANKSHAFT COMP 1




A5 & 4 (ROCKER,CAMSHAFT)

i BEHAS B AT Description ME (Quantiy)
Ser.No Part No. LC3500i0
1 140450056-T058 KINEBES ARM COMP. 2
2 141730001-T058 SIIRERAS VALVE ROCKER SHAFT 2
3 380570024-0003 FO LOCKER 2
4 140670041-T058 HAFAES ROD,PUSH 2
5 140690003-T050 EH LIFTER VALVE 2
6 140320001-T040 ABLEEELE ROTATOR,VALVE 2
7 140380017-T040 S )REE RETAINER,VALVE SPRING 2
8 140340022-T040 KITAFEE SPRING , VALVE 2
9 140400016-TO5K HHE SEAL,GUIDE 1
10 500550041-T150 KIVEH VALVE COMP. 1
11 140020114-T050 S CAMSHAFT ASSY. 1




FEhBRHME (STARTER SUBASSEMBLY)

= == 5 ok e . )
r%_? Bl I:ll-‘{q:/ﬁ_'? ggr‘#‘:% m Description ;&E (Quan“ty)
Ser.No Part No. LC3500i0
1 160210096-T54S KR 2= A COVER COMP., FAN 1
2 160210097-T54S X 2B A COVER COMP., FAN 1
3 193640051-T54S EDA STARTER ASSY 1
4 380140002-0007 AN L 2 TR BOLT ,FLANGE M6x16 4
5 380940346-T560 23k CABLE CLEAT 1
6 380310168-0001 +p S | AT TAPPING SCREW 1
7 140280001-T110 i 1 PR AL AR CLIP,HARNESS 1
8 380930027-T560 VA LOCATION CABLE CLIP 1




3% (CARBURETOR)

i BEHAS B AT Description ME (Quantiy)
Ser.No Part No. LC3500i0
1 170430060-TO5K Ak Hy 5 25 4 PACKING , INSULATOR 1
2 170440087-TO7A A i S B INSULATOR ,CARBURETOR 1
3 170430048-TO5K X 2 5 PACKING ., CARBURETOR 1
4 170020538-T54D ALES CARBURETOR 1
5 170430140-T040 X 2 5 GASKET,CARBURETOR 1
6 171480028-TO7A N BRACKET CHOKE 1
7 170430180-TO7A X 2 5 SPACER COMP.,AIR CLEANER 1
8 660920001-T54D BRI B e 28 BRACKET, ELETROMOTOR 1
9 380200046-0002 + AL IEET M4x12 SCREW , TAPPING , M4x12 2
10 660910003-T52W VIS AL SPEED VARIABLE STEPPER MOTOR 1
11 380200069-0002 +- A A R AT SCREW, M3X5 2




K KZB (IGNITION COMP.)

= == 5 ok e . )
r%_? Bl EII-HLT'/)?H_'? ggr‘#‘:%m Description %&E (Quan“ty)
Ser.No Part No. LC3500i0
1 270920316-T54S ok 2 e COIL ASSY., IGNITION 1
2 380140102-0004 AN L 2 TR BOLT, FLANGE M6x25 2




=K JE1ES (AIR CLEANER)

= = = . )
r%_? Bl ﬂl-‘{q:zﬁ_'? ggr‘#‘:% m Description ;&E (Quan“ty)
Ser.No Part No. LC3500i0
1 180020735-TO7A YR AIR CLEANER 1
2 180070220-TO7A IR AR TR E COVER, AIR CLEANER 1
3 180130257-TO7A S PRI FILTER,OUTER 1
4 180330050-TO7A VEOS S AR SEPARATOR,AIR CLEANER 1
5 180280084-TO7A 238 2R RR COLLAR,AIR CLEANER 1
6 380370048-0001 VEZETNERE M6 NUT,FLANGE 2




WA (MUFFLER)

= e = :
r%_? Bl I:ll-‘{q:/ﬁ_'? __nﬁgl-”tr_%m Description ;&E (Quan“ty)
Ser.No Part No. LC3500i0
1 180960139-T54S Y 7 SR R PROTECTOR, MUFFLER 1
2 380140001-0005 AN Sk R 2 T RS BOLT, FLANGE 6X12 4
3 180690176-T54S Y 7 Bk MUFFLER COMP 1
4 380340005-0005 7N ff B RE NUT M8 2
5 180650065-TO5K HEA 5 GASKET , MUFFLER 1
6 380140001-0006 AN Sk R 2 T RS BOLT, FLANGE 6X12 5
7 180990090-T54S Y 7 2R Sy MUFFLER BRACKET 1
8 341060075-T54S 4R WINDSHIELD 1




2 A% 4 (INVERTER ASSY)

i BEHAS B AT Description ME (Quantiy)
Ser.No Part No. LC3500i0
1 380140049-0003 7N A Sk RS BOLT, FLANG M5x16 4
2 661880004-T54S FRE CHD WIND SHIELD 1
3 380140103-0004 7N A Sk RS BOLT, FLANG M6x25 2
4 660900017-T54S A SR S INVERTER ASSY. 1
5 380140001-0005 7N A Sk RS BOLT, FLANG 1
6 661880005-T54S SHRE J5) WIND SHIELD, AFTER 1
7 380840907-T54S EaEalia SEAL RING 1
8 380490019-T52W B A LOCK WASHER 4




R (FUEL TANK)

it FeHES EHHLH Description #E (Quantity)
Ser.No Part No. LC3500i0
1 170870129-T54S HIAH 25 CAP COMP.,FUEL FILLER 1
2 170720005-T560 VR O e 42 FILTER, FUEL TANK 1
3 380220009-0004 + T AE TS IRETM5 %16 SCREW, FLAT, 5x16 2
4 170740021-T54S SHbR A METER COMP., FUEL 1
5 170501067-T54S MEE] TANK COMP., FUEL 1
6 170700050-T520 SR VR B RUBBER, FUEL CUSHION 4
7 170710014-T520 SHIAR VS A COLLAR, TANK CUSHION 4
8 380450444-0002 S WASHER 4
9 380140103-0004 AN TR L TH R M6 %25 BOLT, FLANGE, M6x25 4
10 170660110-T54S 1A e TANK OUTLET 1




Bl & B (ROTOR.STATOR)

75 EEH AT T4 TR Description ¥ & (Quantity)
Ser.No Part No. LC3500i0
1 193590026-T54S FEvIEy PULLEY, STARTER 1
2 380140002-0007 AN Sk R 2 T RS BOLT,FLANGE M6x16 4
3 660130007-T54S HLATL A B MOTOR FAN 1
4 380140595-0001 AN VE L T R BOLT,FLANGE M8x30 1
5 380451024-TO7A V-] WASHER 1
6 660080438-T54S FLALER A (230V) ALTERNATOR ASSY. 1
7 660110105-T54S HL L F MOTOR ROTOR 1
8 660100140-T54S HLALE T (230V) MOTOR STATOR 1
9 380190221-0001 7S A EZETM6 INNER SIX ANGLE SCREW 4
10 380460003-0003 M S B WASHER,SPRING 4
11 380450077-0001 V-] WASHER 4
12 110480030-T54S JE 2R R PRESSING LINE PLATE 1
13 380140011-0004 AN Sk VR S BOLT, FLANGE 1




#H|HE R (CONTROL PANEL)

el RS EHLH Description #E (Quantity)
Ser.No Part No. LC3500io0
1 271851608-T54S s 1 TR A B A CONTROL PANEL ASSY 1
2 380690017-0001 + N IRET PR CROSS-CAP SCREWS 4
3 271000216-T54S ok B ELECTRIC FIREARMS 1
4 271890001-T560 FH YR 4 BE 2H 5250V 16A POWER SOCKET COMBINATION 2
5 173400003-T54S BiEIFxR IDLE SWITCH 1
6 273330005-T52W B =i KiE IDLING SWITCH WATERPROOF CAP 1
7 PR A e PROTECTOR, CIRCUIT 1
8 381070010-T54S R (ERA RS DC SOCKET (WITH THE FLOW DEVICE) 1
9 273330006-T52W I X i JHE [ 7K i 2 GRID SOCKET WATERPROOF GLUE SETS 2
10 381070011-0001 i GEMtn) GRID SOCKET (RED) 1
11 381070011-0002 i (P A GRID SOCKET (BLACK) 1




HLE R (FRAME)

s LIS AT 4 Description A (Quantity)
Ser.No Part No. LC3500i0
1 300720364-T54S B2 FRAME COMP 1
2 380370048-0001 N VR L THIZEEMG NUT M6 4
3 300770005-T810 L2 ek 52 i RUBBER , SHOCK ABSORBER 4
4 380140001-0006 7N A Sk RS BOLT, FLANGE 4
5 380600117-T040 E 4 POSTIONING PIN 2
6 380140091-0005 75 A Sk 2 THNEAEMB X 25 BOLT, FLANGE,M8x25 2
7 341950005-T54S RN SR ENGINE SUPPORT PLATE 1
8 300780022-T54S LR I e RUBBER, RIGHT BOTTOM 38 2
9 341950006-T54S RN IER(T) ENGINE SUPPORT PLATE 1
10 380370007-0004 N 22 T W2 REMS NUT M8 4
11 300780023-T54S FEALLE M RUBBER, LEFT BOTTOM 13 2
12 303070038-T54S IREE =T FRAME PLATE 1
13 380140001-0005 e BOLT 2




HLE R (FRAME)

s LIS AT 4 Description A (Quantity)
Ser.No Part No. LC3500i0
14 300710112-T54S U IR STAY, AIR CLEANER 1
15 272980006-T525 AL LR GROUND LINE 1
16 380930024-T110 ENEE LOCATION CABLE CLIP 1
17 380930027-T560 TP LOCATION CABLE CLIP 2
18 271280039-T52W e gk CONNECTING LINE 1
19 662690001-0001 ORI DRAIN RUBBER 1




THI AR BE R4 (PANEL SEAT)

el RS EHLH Description #E (Quantity)
Ser.No Part No. LC3500i0
1 380750693-T54S T TUBE, FUEL 1
2 380750692-T54S A TUBE, FUEL 1
3 380960170-T020 RS CLAMP ASSEMBLY 4
4 170980110-T54S ST SE 4 OIL SWITCH PARTS 1
5 661920008-T54S HE TR HBAE COMBINED SWITCH PARTS 1
6 271970016-T54S T R PANEL SEAT 1
7 110480031-T54S JE 220 PRESSING LINE PLATE 1
8 272040131-T54S Pt TR 2R o CONTROL PANEL WIRING HARNESS 1
9 380140049-0003 7N A Sk 2L TR BOLT, FLANG 4
10 661940002-T54S Fir T4 1 B 1 PULL ROPE HANDLE EXPORT DECORATIVE 1
11 662370001-T54S 7 BE 451471 2% WEARE PROTECTIVE STRIP 1
12 173260006-T54S JH T 5% el OIL SWITCH KNOB 1
13 381210034-0001 |- N SL AT CROSS RECESSED SMALL PAN HEAD TAPPING 1




